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UN38.3 &
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HEAR: Battery-Box Premium Module

Sample Name: Battery-Box Premium Module
BHBA o O e e N

Applicant: Shenzhen BYD Electronics Co., Ltd.

The 1esults in this report are relevant only to the sample(s) tested.
45|38 A4 AR, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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O E B
TEST REPORT

¥ o L
8 5 AR Battery-Box Premium Module
Sample Name
Al 2
= HVS
Model
BN PRI T T e, A PRA F]
Applicant Shenzhen BYD Electronics Co., Ltd.
F 2 4 N AT X SR AT A KA B 1 5t Ea A-4#) f5 301
. Room 301 of BYD A-4 Building, No.1 Yan’an Road, Kuichong Street, Dapeng New District,
Applicant Address
Shenzhen
YR s PRI P T2 v, A R F
Manufacture Shenzhen BYD Electronics Co., Ltd.
4 g TN AT X SR AT A KA B 1 Tt B3l A-4#) f5 301
Room 301 of BYD A-4 Building, No.1 Yan’an Road, Kuichong Street, Dapeng New District,
Manufacture Address
Shenzhen
HEMNGER | EKE4EIE
Appearance & Odor |Silver gray metal shell

MR 77 3 A ) 2 AT

Test method and

BAE (X T/aBRysmmEE Kb FfirgFH) ST/SG/AC.10/11/Rev.6/Amend.1,
38.3

UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6/Amend.1, 38.3
N il b
sl 2020-03-04 B A 2020-03-05~2020-04-01
Accepted date Test date

MK T E

BEAN. BERE. f&koh. wE. AAWERE, HE. SEE . BHAKE,
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,

Test items Forced discharge.
G, VR AR AE (XTI R %&% )
it ST/SG/AC. 10/11/Rev.6/Amend.1, 38.3 fr /B E j{ o S
Conclusion The sample has passed the test items of UNITED NATION “Recommendatlon the
TRANSPORT OF DANGEROUS GOODS”, Manual § €r%na
ST/SG/AC.10/11/Rev.6/Amend.1, 38.3. %%ﬁ) %
LA 2 AR 3 2 .. (05) .
%k The test results are only valid for the test samples submitted the app RomRLe 0 1 5
Remark 2.FEMf UN38.3 K I #E % (45 : 01052000000884-2(E) ).
Attached with UN38.3 test summary (No.: 01052000000884-2(E)).
ok 2 v o .
N ) ; %
Approver: Dﬁ ’bv?% Checker: })3 9. Appraiser:  J/ ; | )127
1.4 i . The results in this report are relevant only to the sample(s) tested.
2. FoRa 5| 3R & S 4 AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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R
The batteries information:
WL o K A s o= PR R 102.4V
Battery type Lithium ion batteries Nominal Voltage '
b i e 2 otk B
AREE 25Ah e = 2.56KWh
Rated Capacity Total Energy
 RRRHE 1152y AR 5A
Limited Charge Voltage Standard Charge Current
-%k%%%iﬁ J5A 7o B F B 2 BA
Maximum Charge Current Charge Cut-off Current
=2 35
bR A Bk AR B A
. 5A Maximum Discharge S0A
Standard discharge Current
Current
R, A Ak LR 80V 0vera||)|§:n o 584.46mm(W)>297.60mm(D)
i - >255.5mm(H
Discharge Cut-off Voltage (WD) H)
B =
LT 32 PCS 25 36.4kg
Cell Quantity Mass
/—!‘4\; = /—H: 9?'] =4
LSER 25Ah REAE C20U
Cell Capacity Cell Model
WL AR PR AL W T b T 2 R R R A E
Manufacturer of cell Shenzhen BYD Electronics Co., Ltd.
1.5 The results in this report are relevant only to the sample(s) tested.
2. SR 5| A A AIR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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TVE B K AT VE 42 . ] )
i AT B 4 A Stand reqﬁfﬁiiﬁﬁé@%ﬁumber of A 25 R Z]K%ﬁrieﬁ% #IE
No. Name of test standard Test result conclusion Remark
& FEE(XTRRIHERMENE KB | oo
1 B S Fa A7 F M) UN Manual of Tests and See A /
Altitude simulation | Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 1 Passed
38.3 %3 T.1 Test T.1 PP
‘ KAEE(XTRREMZMNAENF R T E 2
) B E AR I Fo AR vE F M ) UN Manual of Tests and P ey - /
Thermal test Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 2 Passed
38.3 iK% T.2 Test T.2 PP
KAE(XRTRREHZHBENS K T E 3
3 ¥ 30 Fo AR F H ) UN Manual of Tests and See At /
Vibration Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 3 Passed
38.3 %3 T.3 Test T.3 PP
FEOE(AFRBTMBRNANS KB | o0y,
4 Vi Fo AR F H ) UN Manual of Tests and See ARk /
Shock Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 4 Passed
38.3 iK% T.4 Test T.4 PP
e REE(RTRAERREZMNENE KB | o,
5 Exﬁtl; rnrf aélisﬁh%ort Fo A% F # ) UN Manual of Tests and ngf 5 At /
circuit Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 5 Passed
38.3 X% T.5 Test T.5 PP
KAE(XRTRREREDTRNENS RE THE 6
6 HE Fo AR F H ) UN Manual of Tests and See At /
Crush Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 6 Passed
38.3 % T.6 Test T.6 PP
‘ RAE (X FABGHERMENS KB | s o
- it FaAr M F M) UN Manual of Tests and See -3 /
Owercharge Criteria  ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 7 Passed
38.3 K% T.7 Test T.7 PP
HOE(XTFRRGEHERMANS KB | oo o
8 T8 ) e, FaAr v F A ) UN Manual of Tests and See AR /
Forced discharge | Criteria ~ ST/SG/AC.10/11/Rev.6/Amend.1, Appendix 8 Passed
38.3 %3 T.8 Test T.8 PP
MR AR : 20°C-25°C; B : 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
MK E /
Test items
A AR L : 4 % il 2
Subcontracted test condition | %% Sk H = Name Post code /
Subcontracted Wil g2
Laboratory K /
Address Tel
1.4 i . The results in this report are relevant only to the sample(s) tested.
2. 5005 | A I 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 %k 1 MR E 4 & =
No. Appendix 1 Name of test Altitude simulation
B H, i 2Pt 20 72 B ) % T AU T 11.6kPa A IR B 2035°C TAF M E D 6h, A0 L M
MANTEERKR, TBR. AHR. TRE. BRRMAME, LA K000
AR E T B ER D THARATX — R AT JE B 90 % (7242 A Bk 2 By 3K 36 i, 3t 3% AL 3t
EER | 4R ).
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2045°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
Rem gk A | DUESD2M: 5 — MBI B T L B
S;um lo | bL#=b2#: first cycle in fully charged states;
oty | D3#bat: B HANETEA TR M,
b3#~b4#: after 25 cycles ending in fully charged states.
X 7T Before MK 7 After _
3 e 2 ' T FEHA | HAEE |,
AT Mass loss Residual M 55 A
Sample No. WL E Vil WL Vil (%) 0CV(%) Test result
ma(kg) vi(V) mz(kg) Va(V)
b1# 36.42 109.47 36.42 109.47 0.00 100.00 0
b2# 36.44 109.52 36.44 109.52 0.00 100.00 0
b3# 36.42 109.44 36.42 109.44 0.00 100.00 0]
ba# 36.42 109.48 36.42 109.48 0.00 100.00 0]
e L VR D-MR; R-BER; FRK; O-TMF. RHA. TMER. THR. TREX.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.
5005 | A I 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 fif & 2 MK T E 4 A R
No. Appendix 2 Name of test Thermal test

KA B R A ERBBEET 2RCTHERED 12h, EEHEERRIRES T-402C
THRBKED 12h, TR K 8L 2 (8 8y & A B8 B & 30min, & 10 &k, B PTAH K
i v 3 3R WL 41 7E PR R 2035°C Tk 24h, RGBSR AN R EEH K. TBIR.
THA. TRE, THEMTHE, FEENMRE MR AERBRENTHEETD T
HAEPATIX—RIE AT B R B 90 % (5827 MR 25 B 3 30 v, 3t 30 A o 41 TR 41 ),

FroEFE K | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 7242°C, followed by storage for at least 12 hours at a test temperature equal to -40+2°C. The

of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2035°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

S;Em Ig\ bl#~b2#:. first cycle in fully charged states;
P b3#~ba#: # =+ EAMEH T AT B WM,

status b3#~b4#: after 25 cycles ending in fully charged states.
M X 7T Before MR 5 After
s 5oz FEHA | HARE | gon
i Mass loss | Residual | A% R
Sample No. L E T v & 2N T & (%) OCV/(%) Test result
ma(kg) vi(v) ma(kg) Va(V)

b1# 36.42 109.47 36.42 107.26 0.00 97.98 O

b2# 36.44 109.52 36.44 107.65 0.00 98.29 O

b3# 36.42 109.44 36.42 107.34 0.00 98.08 0]

ba# 36.42 109.48 36.42 107.28 0.00 97.99 6]

Ee Lt V-EER; DM R-BEE; F-RK; O-RME. AHA. TEER. THE. TRX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.
5005 | A I 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 ff% 3 MK T E 4 AR ¥ 3
No. Appendix 3 Name of test Vibration
AR AREMAEELRABRKALZ R AR GMEE E, FEZK, K THz Fr s ;Re
1gn #995 A A BE, BB 18HZ, 9% J5 # 4k 18 PR 4572 0.8mm( & fm 7 1.6mm), ¢ 38 i % H 5| 5 K
R K F| 2gn(M 2 4y g 25Hz) H 5 K ik L ARFEAE 200 B 2| R A E| 200Hz, X =ATATEE
B Lt 2R L 2 % T W BN N7 M A AT 12 %, —FiRk3 She B R AR ER AN TEER
ik, TSk, LHS BAE, TREMEMRE, BRI 00 0 4 2 K5 7 iy T 5
HEARD THAEHATX — KB Ar e EH 90% (542 A B WK A 893K 56 B o 35 o 21 FR 40 ),
The large Cells and batteries are firmly secured to the platform of the vibration machine without
FRE R distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
Re$uirerr;ent sinusoidal waveform with a logarithmic sweep from 7Hz to a peak acceleration of 1g, is maintained
a until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
of Standard - b : : .
frequency increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face. Cells and batteries meet this
requirement if there is no mass loss, no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
pem kA | DL#SD2H: B — AN I ST B T L B
S;:n |o | bL#=b2#: first cycle in fully charged states;
oths | D3#bat: B HAMET AT B b
b3#~b4#: after 25 cycles ending in fully charged states.
4% 77 Before Mk & After "
i G REAR | MRBE | guss
o . o ass loss esidua
Sample No. s Vil L T E IF B w8 %) OCV(%) Test result
ma(kg) vi(Vv) m2(kg) V2(V)
b1# 36.42 107.26 36.42 107.14 0.00 99.89 O
b2# 36.44 107.65 36.44 107.62 0.00 99.97 O
h3# 36.42 107.34 36.42 107.22 0.00 99.89 0]
ba# 36.42 107.28 36.42 107.17 0.00 99.90 )
Eo LR VR DK RBER; F-EX; O-RME. THA. AME. THHE. BEK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

-

i . The results in this report are relevant only to the sample(s) tested.
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F5 fif % 4 MK TE 4 A i
No. Appendix 4 Name of test Shock
B LR REERBEE b, AT AR A, UApk L h 500, 2
9n=+/(30000 / mass) R /N By S H A, Fkok FF SR TE 1lms, d = AN I B Ay B A R
HERP A& 3K, o d 18k, ERBEMARLH ALK EERKX, TBRK. THL. £
R RBOR A TG, S BRI Mo 2 o A AR SR B B T B v R R D T LA AT I — 1K
BRTHEEN 90% (2B RA KRB E AR ) .
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FrVEZE K | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 50g, or acceleration (gn) =+/(30000 / mass) and pulse duration of 11
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.( NOTE: Mass is express in kilograms)
pem kA | DL#SD2H: B — AN ST B T B
S;:n |o | bL#=b2#: first cycle in fully charged states;
s | DDA BT B AMEI A A
b3#~b4#:. after 25 cycles ending in fully charged states.
M X 7T Before MR e After
BaET REGR | HRBE gy m
y Mass loss Residual | L o r:ensult
SampleNo. | wwmg | FHEE | wuKE | FHLE (%) OCV/(%)
mu(kg) vi(v) ma(kg) Va(V)
b1# 36.42 107.14 36.42 107.14 0.00 100.00 O
b2# 36.44 107.62 36.44 107.62 0.00 100.00 O
h3# 36.42 107.22 36.42 107.22 0.00 100.00 0]
ba# 36.42 107.17 36.42 107.17 0.00 100.00 O
e LR, V-HAR; DG R-BER; FRX; O-LHR. BHR. TMEK. EBE. TR
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.
5005 | A I 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 fif & 5 MK T E 4 A b B A B
No. Appendix 5 Name of test External short circuit

BRI B B A B S T IR R ST C R, 7E STHMC TR s A 2 % K 4 [
AT 01Q AR A, YoM A iR EEE STHMCEHEZE D 1h, AEEEEIT,
UL 22 6, ot 3 AL st 41 6h A 4 KGR B HL o BB 4 B b 5 IR B A A8 AT 170°C, SRR B
6h 79 R AR IR . TR A B

FRUEZE R |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of reaches 5744 °C and then the cell or battery shall be subjected to a short circuit condition with a total

Standard  |external resistance of less than 0.1 ohm at 5724 °C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test.

bl#~b2#: % —/AMEI T2 7 W

HERA  |bl#~b2#: first cycle in fully charged states;
Sample status |b3#~b4#: % — -+ AAEI F A T B 0T AL,
b3#~b4#:. after 25 cycles ending in fully charged states.

g o S 2w o
San:;fhﬂi;, Max gtfriﬁri?ejgﬁe(@) ﬁg;?fsu%}t £ Remark
b1# 56.1 0 /
b2# 56.4 0 /
b3# 56.6 0 /
ba# 56.3 0 /
E: DK, RBE; F-RK; O-TMK. THE. TRk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.
24 45 EAL b, Withont written persnission of IATE, thisifepors shall not be quofad or reprodused exssph 1 full
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F5
No.

fit % 6 MR E 4 R HE
Appendix 6 Name of test Crush

rofE B oK
Requirement
of Standard

(ZATHER, K&, EH/APEpmEE/NT 18mm EELE N ) .

Kot TR BERANFEZEGE, FEHERmA, £ N LWHEE LAY
A 1.5cmis. HrERF AT, HEMIAUT ZMERZ —ERET

()i A ey 77 & 3K 3| 13KN=0.78KN;

(b) . e By o B T2 2 b 100 24K =

(C)r. M EHER R4 FEEE 50% H UL L,

PR AL T B A 5 o, 3t LR W — T o A A0/ R R B A PR MR o [BIAE D H R R
S5PHEEN T MiEE. BNEBAB—RFERE.

R FEL A B R o 4 B AR LS AN IR E A AR AT 170°C, A AR B IAE ARIE JE 6 /NET P R
TR, RHE, TR K.

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 in
diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.

(a)The applied force reaches 13kN=+0.78kN;

(b)The voltage of the cell drops by at least 100mV;or

(c)The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by at least 200mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.

Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet

this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.

iR A

Sample status

C1#~C5#: % — /MBI 50% 8 L X & By %,

C1#~C5#: first cycle at 50% of the design rated capacity of cell.
C6#~C10#: % — -+ MG 3 50%Hy 4E A & i i %,

Coe#~C10#: after 25 cycles at 50% of the design rated capacity of cell.

Yt o S og R ¢ o S5 g R
wonge |(FEREREBR| gope| zn | pages [FEREREEE ponel 4
Max External Test result| Remark Max External Test result| Remark

Sample No. | remperature(‘C) Sample No. | remperature(C)
Cl# 24.3 (0] / co# 24.3 (0] /
C2# 24.6 (0] / C7# 24.7 (0] /
C3# 25.2 (@] / C8# 24.2 0] /
Ca# 245 (@] / Co# 25.1 0] /
C5# 24.4 (@] / C10# 25.2 0] /

o DR R-BEE; FEK; O-TMfK, THH., &K,

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.
fF9R 5 AT 4 KR4, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 itk 7 MK T E 4 A HE
No. Appendix 7 Name of test Owercharge
FRERRLAERERT RN NRAELETERRATRE, REeWRNEENA BT
(a) FlEHANN AR BEELAT 18V i, RBRNKAEENZRBARATEEENHA
TR 22V A WD #H,
(b) 3BV A 7 o B R AT 18V B, K30 By 5 /N o JE B oA 70 LB R Y 1.2 1
[ H 7O AL PR IR E TR 24h, RAFAE RIS B T K R R AR AOR TR 5
Fk E The charge current shall be twice the manufacturer's recommended maximum continuous charge
) current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
- bl#~b2#: % — A8 5T 2 70 B 5

S;:n Ig\ bl#~b2#:. first cycle in fully charged states;

P b3#~ba#: =+ HAME T AT B

Requirement
of Standard

status b3#~b4#:. after 25 cycles ending in fully charged states.

GaE s MR 2R &
Sample No. Test result Remark
b1# 0] /
b2# 0] /
b3# 0] /
ba# 0] /

E: DK R-BE; F-RK; O-TME. THHE. TE K.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

The results in this report are relevant only to the sample(s) tested.
SR 5 AT H AIR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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No. Appendix 8 Name of test Forced discharge
IR S AT T L E ISR T 5 12V W B R R, ARG TR 4
S BAY B AR L A B A TSR R A L, B T R L R E R T R AN R R AR
kTR Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R A\l D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement e . . . -
of Standard manufa(.:turer.. The spec]fleq dlschargg current is to be obtained by connecting a resistive load of .the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere). Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
BE kA CL1#~C20#: % —/ME PR 58 A i L B B
S;:n lo | CL1#~C20# first cycle in fully discharged states;
atys | C2L#~C30#: B = R AMEI E A M By,
C21#~C30#: after 25 cycles in fully discharged states.
AR A MK 4R ik Y MK LR ik
Sample No. Test result Remark Sample No. Test result Remark
Cli# ) / C21# o) /
Clz# ] / C22# @) /
Cl3# @] / C23# ] /
Cla# @] / C24# ] /
Cl15# ] / C25# @) /
Cle# ] / C26# o) /
Cl7# @] / C27# ] /
Ccis# @] / C28# ] /
Cl9# ] / C29# O /
C20# @] / C30# O /
E: DR R-BEER; Rk O-TAR., TwA. Tk
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.
1.4 i . The results in this report are relevant only to the sample(s) tested.
- R 5005 | A I 4 AR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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& E R

Photo of the sample
W, ¥ 5 ®, ¥ /Battery and Cell

£ 7 3 . The results in this report are relevant only to the sample(s) tested.
AR 51 3K A I 4 A R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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Statement
LA E TR B AN E LR
The test report is invalid without the official stamp of IQTC.
2 AJETHEAN, FRARERALEL THK.
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERBK LR, AEALREFHARE, FHBLMEH KRR L.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report
without written permission of IQTC.

4. P 5L A SERR A b ROERE, IR RAE W AR & A L RSB R R AR L, B AR A
AR R T

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
SxmhfEEARN, NTREAREZERTARAMBREMES.

Obijection to the test report must be submitted to IQTC within 15 days
6. A M P A T

The test report is valid for the tested samples only.
7Rt JCARE)S NTAFREALE LS CL02 5 (RIHFIMELRE)

Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,

China (Light Industry Testing Laboratory in Science City)

H. 3% (Tel): 020-38669019

v, ¥ H 47 (E-mail); itl@igtc.cn

* ok ok x4 Endofreport* * * *

-

#4h 7 9 . The results in this report are relevant only to the sample(s) tested.
L, TSR3 AU 4 KR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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